Preliminary Engineering
Report

Eastshore - Northshore Sewer Study

Turkey Creek Regional Sewer District

April 2020

Jones & Henry Engineers, Lid.
2420 Coliseum Blvd. N., Suite 214
Fort Wayne, Indiana



‘ ! I" ;{gﬁﬁi%oﬂeﬂry TCRSD | Eastshore-Northshore Sewer Study
o Project Number 868-7607

Table of Contents

1 - Project LOCAtION ..ucccveieiiiiciiinicsiieniiiissiisssesmeenemsssssennasenseseessssessessassensassrsssossnsesssnasossssassessssssnnananases 1
2 - CUITeNt STUALION...ccctriiiictetiesisinreriessiinesreisensreissansnrsssssnssessssssesssnereesensssssnansrsssrnnsesessnsesssnansassrnasons 3
COHBCLION SYSTEIM ....viuiieieriitiinniieestre ettt b st ae b eresbessesbossobseasentasstensassensssssins 5
[...]
MODEL FOR CURRENT TREATMENT PLANT OPERATION

Concentration Daily Load
mg/l Ibs

INFLUENT
CBODS 117 281.0
TSS 95 228.2
NH3-N 37.7 90.6
P 3.7 8.9
Other o B

EFFLUENT
CBODS 4.3 103
TSS 5.7 13.7
NH3-N 0.19 0.45
P 0.4 1.0

Total Residual Cl N/A o
DO 8.9
Other

page # or NA
No

Above values are derived from the 24 most recent consecutive MROs &/or DMRs

dates of MROs: 2019

dates of DMRs:

Note; Prior to June 2019 approximately 610 customers discharged wastewater to the Town of Syracuse's
wastewater collection system. TCRSD completed the improvements necessary to divert flow from these
customers to the TCRSD wastewater treatment plant.



TABLE III Not Applicable

MODEL FOR ESTIMATED INFLUENT STRENGTH & LOADINGS
UNSEWERED COMMUNITIES

Conventional Gravity, Pressure, Vacuum Sewers

Concentration (mg/1) Daily Load (1b)

D C I D C I
CBOD:s / / / / / /
TSS / / / / / /
NH;-N / /_ / / / /
P / / / / / /

Source(s) of Data:

Domestic (D)

Commercial/Institutional (C)

Industrial (I)




TABLE IV

Domestic (D)

Commercial/
Institutional (C)

Industrial (I)

Total DCI

+ Residual
Infiltration

AVG. DESIGN FLOW

Peak DCI

Residual Infiltration

Residual Peak Hourly Inflow
&/or Wet Weather Infiltration

PEAK DESIGN FLOW

MODEL FOR DESIGN TREATMENT PLANT FLOWS (gpd or mgd)

305,000 gpd

20,000

-0
325,000

24,000

349,000

1583&000 (peaking factor = 53,

24,000

24,000

1,862,000 (peak hourly flow)



TABLE V

MODEL FOR DESIGN TREATMENT PLANT LOADINGS

Concentration Daily Load

(mg/h (Ib)
INFLUENT
CBODS 117 | 340.5
TSS 95 _ 2765
NH3-N 37.7 109.7

P 37 _10.8
Other



TABLE VI

ESTIMATED CONSTRUCTION COSTS OF THE SELECTED ALTERNATIVE MODEL

Alternative: Oravity Sewers, (See Cost Estimate in Appendix)

Item Quantity Unit Cost Total Cost
...
)
) I
4)
5)
6)
7)
) I
9)
10)

Total Construction Cost $1,972,000



TABLE VII

MODEL SELECTED PLAN COST SUMMARY

Item Total Cost

Non-Construction Costs

Administrative and Legal $59,000
* Land & Rights-of-way Acquisition 40,000 (easements)
Relocation 0
Engineering Fecs
Design 197,000
Construction Services 99,000
Other 0
Project Inspection 108,000
Costs Related to Plant Start-up 0
Non-Construction Subtotal 503,000
Construction and Equipment Subtotal 1,972,000
Contingencies (not to exceed 10%) 197,000
TOTAL PROJECT COST $2,672,000

* Ineligible for SRF unless it represents administrative costs to acquire easements and/or land.
Land may be eligible if it is an integral part of the treatment process.



TABLE VIII
SRF PROJECT FINANCING INFORMATION

(Wastewater)
1. Project Cost Summary

a. Collection/transport system cost $1,972,000

b. Treatment System cost 0

¢. Non-Point-Source (NPS) cost (septic tank removal) 0
Subtotal Construction Cost 1,972,000

d. Capacity Reservation Fees 0
Contingencies 197,000

(should not exceed 10% of construction cost)
f. Non-construction Cost 503,000

e.g., engineering/design services, field exploration studies, project management &
construction inspection, legal & administrative services, land costs (including
capitalized costs of leased lands, ROWs, & easements), start-up costs (e.g., O&M
manual, operator training).

g. Total Project Cost (lines a+b+ct+d+e+f) 2,672,000

h. Total ineligible SRF costs* (see next page) 0
Total ineligible SRF costs will not be covered by the SRF loan.

1. Other funding sources (list other grant/loan sources & amounts)
(1) Local Funds (hook-on fees, connection fees, capacity fees, etc.)

0
(2) Cash on hand 0
(3) Community Development Block Grant - Community Focus Fund (CFF)
0
(4) US Dept. of Agriculture Rural Development (RD) 0
(5) Other 0

Total Other Funding Sources 0

2. SRF Loan Amount (line g minus line item h+i*) $2.672.000
* If there are adequate funds available under (i) to cover (h) then subtract (i) only.

3. Financial Advisor

a.Firm  Baker Tilly

b. Name  John Julien

c. Phone Number 574-935-5178
4. Bond Counsel

a. Firm unknown at this time

b. Name

c. Phone Number




The following costs are not eligible for SRF reimbursement:

1. Land cost (unless it's for sludge application) g O (easements proposed)

Only the actual cost of the land is not eligible; associated costs (such as attorney’s fees,
site title opinion and the like) are eligible.

2. Materials & work done on private property $ 0

(Installation/repair of laterals, including disconnection of inflow into laterals;
abandonment of on-site systems [septic tank or mound systems]). Grinder pumps,
vacuum stations and other appurtenances/installations on private property to
treat/transport ARE fundable IF owned and maintained by the participant.

3. Grant applications and income surveys done for other agencies (e.g., OCRA, RUS, etc.)
$ 0

4. Any project solely designed to promote economic development and growth is ineligible.

5. Costs incurred for preparing NPDES permit applications and other tasks unrelated to the
SRF project.

g O

6.  Cleaning of equipment, such as digesters, sand filters, grit tanks and settling tanks.
These items should have been maintained through routine operation, maintenance and
replacement by the political subdivision. Sewer cleaning is ineligible for SRF unless
the cleaning is required for sewer rehabilitation such as sliplining and cured in place
piping (CIPP)

$ O



PRELIMINARY ENGINEERING REPORT
Wastewater Treatment Plant Design Summary
I. GENERAL
Applicant's Name: Turkey Creek Regional Sewer District
Project Name: East Shore-North Shore Sewer Extension
Location: Kosciusko County, Turkey Creek Township
Engineer (Consultant): Jones & Henry Engineers, Ltd.
NPDES Permit Number: IN0045802
A. Date of final Permit Issuance: June 1, 2018
B. Expiration Date: May 31, 2023
Remarks: *

A.Description of Present Situation:
The residents around the northern and eastern side of Syracuse Lake do not presently
have access to public sewers. Some of the residents in this area have requested sewer
service of the Sewer District. This area of Syracuse Lake is within the District's sewer
service area.

B. Description of Proposed Facilities:
The District is planning to install gravity sewers along East Shore & North Shore Drives
to provide sewer service to these residents. The system will include 5 submersible
pump stations.



C. Inspection During Construction to be provided by:
The District & the Engineer as needed.

7. Estimated Project Cost: $2,672,000

A. Source of Funding (Revenue Bond, State Grant,SRF, Etc.): SRF Funds

B. Total Cost: $2,672,000

8. Certification Seal and Signature of Engineer:

e
!.‘.ﬁ“w. HGUQ"""
& Q.d;\s rs%&,\a

s % No. Q s
Bl BEsooros, |,
: STATE o ."'Q_ §
% 4 & §

X 0
II. DESIGN DATA: *

1. Current Population: 2,097 EDU (customers)
2. Design Year and Population: 2040, 2,600 EDU (customers)

3. Design Population Equivalent P.E.: 8,351 capita (based on WWTP capacity & 3.1
cap./EDU)

4. Design Flow: 370,000 gpd
A. Domestic: 87%

B. Industrial/Commercial: 6%



C. Infiltration/Inflow: Est. 7%
Average Design Peak Flow: 1.5 mgd max. day

Maximum Plant Flow Capacity: 1.86 peak hourly flow

Design Waste Strength:

A. CBOD: 117 mg/L

B. TSS: 95 mg/L

C. NH;-N: 37.7 mg/L

D. P:3.7mg/L

E. Other:*

NPDES Permit Limitation on Effluent Quality: *
A. CBOD: 25 mg/L. mo. avg., 40 mg/L weekly avg.
B. TSS: 30 mg/L monthly, 45 mg/L weekly

C. NH3-N: 1.1 monthly, 2.5 max. day

D. P: 1.0 mg/L

E. E-coli: 125 mo. avg., 235 max. day

F. Chlorine Residual: n/a

G. pH: 6-95.U.

H. D.O.: 5.0 min.

Receiving Stream:

A. Name: Cromwell Ditch

B. Tributary to: Meyer Ditch to Solomon Creek

C. Stream Uses: full body contact, recreational use



D. 7-day, 1-in-10 year low flow: 0.0 cfs
ITII. TREATMENT UNITS
Plant Site Lift Station
1. Location: Headworks at WWTP
2. Type of pump: submersible
3. Number of pumps: six pumps
4. Constant or variable speed: variable speed
5. Capacity of pumps: 310 gpm individually, 1.8 mgd with 5 pumps
6. RPM and TDH: 1800 rpm, max. 66-ft TDH
7. Volume of the wet well: 25,000 gal.
8. Detention time in the wet well: 1.6 hrs @ Design Flow
9. A gate valve and a check valve in the discharge line: yes
10. A gate valve on suction line: n/a
11. Ventilation: n/a
12. Standby power: yes
13. Alarm: yes
14. Breakwater tank: n/a
15. Bypass or overflow: no
Flow Equalization
1. Number and size of units: n/a
2. Method of flow diversion to unit: *
3. Air and mixing provided: *



4. Method and control of flow return: *
5. Description of unit operation: *
6. Lagoon sealing: *

7. Method of sludge removal: *

Flow Meters
1. Type: parshall flume
2. Location: influent channel
3. Indicating, recording and totalizing: yes
Grit Chamber
1. Type of grit chamber: four foot dia. vortex teacup units
2. Number of units: two
3. Size of unit: 4-ft. dia
4. Method of velocity (aeration) control: n/a
5. Velocity (aeration) in the chamber: n/a

6. Drain provided: yes

7. Flow restrictions: no

8. Facilities to isolate: yes
Comminutors

1. Type: n/a

2. Location: *
3. Maximum capacity: *

4. By-pass (over flow) bar screen: *



Screens
1. Type: inclined rotary screen
2. Number and capacity: one @ 2.6 mgd
3. Bar spacing and slope: 0.25-in. perforated openings

4. Method of cleaning: automatic rake

W

. Disposal of screenings: hopper then to landfill



Primary Settling

(=

Type of clarifier: n/a
2. Number and size of units: *
3. Surface settling rate (gpd/sf)
a. atthe design flow: *
b. at the influent pumping rate: *
c. atthe equalized flow rate: *
4. Detention time: (hrs): *
5. Type of sludge removal mechanism: *
6. Weir overflow rate: *
7. Disposition of scum: *
8. Location of overflow weir: *
9. Facilities to isolate: *
Activated Sludge
1. Type of activated sludge process: See Oxidation Ditch
2. Number and size of units: *
3. Detention time (hrs): *
4. Organic loading (Ib BOD/1000 cf): *
5. Type of aeration equipment: *
6. Type and size of blowers: *
7. Air required (itemize, cfm): *

8. Provisions of speed adjustment: *

he

Air provided: *



10.

11.

12.

13.

14.

15.

16.

17.

Ventilation in the blower room: *

Number and capacity of return sludge pump: *
Method of return sludge rate control: *

Return sludge rate as % of design flow: *
Provisions for return rate metering: *
Location of return sludge discharge: *
Facilities to isolate units: *

Facilities for flow split control: *

Oxidation Ditch

1.

10.

11.

12.

13.

Number and size of units: Two oval ditches @ 172,000 gal./each

Detention time (hrs): 22.3 hrs @ design flow

Organic loading (Ib BOD /1000 cf): 7.9 1bs CBOD/1000 cf

Type and efficiency of aeration equipment (Ib 0 /HP-hr): four brush aerators

Oxygen required: 91 1bs O2/hr

Oxygen provided: 180 lbs O2/hr

Flow velocity in ditch: 2 fps min.

Number and capacity of return sludge pump: four pumps @ total .6 mgd

Method of return sludge rate control: flow paced based on influent flow
Return sludge rate as % of design flow: 50 to 150% of design flow

Provisions for return sludge metering: yes, four individual mag meters

Location of return sludge discharge: influent of oxidation ditches

Facilities to isolate units: yes



14. Facilities for flow split control: yes
Trickling Filters

1. Number and size of units: n/a

2. Type of media: *

3. Hydraulic loading (gpm/cf): *

4. Organic loading (1b BOD /1000 cf): *

5. Recirculation: *

6. Ventilation: *
Rotating Biological Contactor

1. Size and number of units: n/a

2. Type of media: *

3. Detention time (min.): *

4. Organic loading (1b BOD /1000 sf): *

5. Hydraulic loading (gpd/sf): *

6. Method of shaft drive: *

7. Supplemental air: *

8. Facilities to isolate: *

9. Facilities for flow split control: *
Sequential Batch Reactors

1. Type of Activated Sludge Process: n/a

2. Number and Size of Units



3. Detention Time (Hours):
a. Low water level:

b. High water level:

c. Total cycle:

&

Organic Loading (Ib BOD/1000cf)
a. Atlow water level

b. At high water level

=

Type of aeration equipment: *

6. Type and size of blowers: *

7. Airrequired (itemize, cfm): *

8. Provisions of speed adjustment: *

9. Airprovided: *

10. Ventilation in the blower room: *

11. Number and capacity of waste sludge pump: *

12. Decanter rated at average flow (GPM):
at peak flow (GPM):

13. Facilities to isolate units: *

14. Facilities for flow split control: *
Lagoons

1. Type of lagoons n/a

2. Number and size of lagoons *

3. Organic loading *

=

Type of aeration equipment (if applicable): *



=

Type and size of blowers (if applicable): *

o

Air required (if applicable): *
7. Air provided (if applicable): *
8. Controlled discharge facilities: *
9. Maximum water level: *
10. Freeboard: *
11. Soil boring data and permeability date: *
12. Slope of embankment and top width: *
13. Fence: *
14. Detention time: *
15. Stream gage: *
16. Lagoon seal: *
17. Facilities for multi-level lagoon discharge: *
18. Scum control: *
Secondary Clarifier
1. Type of clarifiers: center feed, perimeter overflow
2. Number and size of units: two @ 25-ft. dia. & two @ 35-ft. dia.
3. Surface settling rate (gpd/sf):
a. atthe design flow: 127 gpdpsf
b. at the influent pumping rate: 640 gpdpsf
c. atthe equalized flow rate: n/a

4. Detention time (hrs): 17 hrs @ .37 mgd & 4.2 hrs @ 1.5 mgd



5. Type of sludge removal mechanism: collector blades
6. Weir overflow rate: 981 gpdpf @ .37 mgd & 4,936 gpdpf @ 1.5 mgd
7. Disposal of scum: gravity to raw pump station
8. Facilities for unit isolation: yes
9. Facilities for flow split control: yes
Rapid Sand Filtration
1. Number and size of filters: n/a
2. Filtration rate: *
a. at peak flow rate: *

b. at average flow rate: *

&

Type, depth, and gram size of filter media: *

4. Backwashrate: *

W

Air scour
6. Capability to chlorinate ahead of the filter: *
7. Backwash pumps (number and capacity): *
8. Method of rate control: *
9. Source of capacity of backwash water:
10. Holding capacity or dirty water tank: *
11. Facilities for unit isolation: *
Micro-strainers
1. Number and size of strainers: n/a
2.  Screen material: *

3. Filtration rate: *



4. Backwash rate: *
5. Number and capacity of backwash pumps: *
6. Facilities for unit isolation: *
7. Slime control provisions: *
Two-day Lagoon
1. Number and size of lagoon cells: n/a
2. Detention time (days): *
3. Type of chemical: *
4. Location of chemical injection: *
5. Number and size of chemical feed pumps: *
6. Rate adjustment capabilities: *
7. Capacity of chemical storage tank: *

8. Capacity of spill storage space: *

o

Expected daily use of chemical (dosage and solution): *
10. Lagoon seal: *

11. Parallel or series operation: *

12. Sludge removal facilities: *

13. Method of draining: *

14. Multi-level discharge: *

15. Scum control: *

Post-aeration



1. Type of aeration: cascade aeration

2.  Number of units: one

3. Size of units: 2-ft. dia.

4. Aeration provided: unknown but sufficient

5. Expected effluent DO: 6.0 or more
Nitrification System

1. Type of nitrification system: n/a

2. Ammonia loading: *

3. Additional oxygen demand: *

4.  Air supply system: *

5. Hydraulic detention time: *

6. Mean cell residence time (days): *

Phosphorus Removal Facilities

[u—y

Type of chemical to be used: ferric chloride

2. Location of chemical injection: influent flow splitting chamber to oxidation ditches
3. Number and size of chemical feed pumps: Two PD pumps

4. Size of chemical; storage tank: two 3,000 gal. FRP tanks

5. Capacity of spill storage space: 10,000 gal.

6. Chemical dosage: 1.5 gph

7. Daily chemical consumption expected: 36 gpd

8. Rapid mix tank: n/a

9. Slow mixing equipment: n/a

10. Other facilities - describe: *



Disinfection

o

Type of disinfectant used: n/a
2. Size of contact tank: *
3. Contact time: *
4. Type of disinfectant feeders: *
5. Capacity of the feeders: *
6. Disinfectant dosage: *
7.  Scum control baffle: *
8. Source of the disinfectant feed water: *
9. Breakwater tank for the feed water: *
10. Bypass: *
11. Drain for tank: *
12. Ventilation in chlorine room: *
13. Safety equipment: *

De-Chlorination
1. Chemical used: n/a
2. Type of feeders: *
3. Capacity of feeders: *
4. Dosage: *
5. Type of diffuser: *